l

DEUTZ J& FAHR

PARTS MANUAL

ECTRON 5530 COMBINE

PRINTED BY :
heavy-equipmentmanual.com



ECTRON 5530

CAB
OPERATING PLATFORM
DRIVING SEAT ...ttt sttt ettt ettt et st e bttt eb et s ot e b et ebe e s ot e h e e et e eb et oot e s et ea bt ehe e oot e s et ea bt ebs e eh e satea st et e eh et s ot e st at e ebe e oot e s bt e et e ebe e et e na s e bt ebe e et e saten bt ean e e st e satenbneaneeneeeane 4G.13.20000
STEERING COLUMN 4G.13.20000
DRIVER'S SEAT ...ttt ettt et ettt ettt et e st et e ae e eh e e s at et e e eh et s ot et at e eb et e ot e bt et e ehe e S ot e s bt e at e ebe e et e satem bt eas e et satem bt eab e ehe e s ot e bt eat e ebe e st e s e teab e ebe e et e satem bt ean e et e sabebeean e 4G.13.20000
GEAR SHIFTING ..ottt ettt et et sttt ee et sttt st she st et e e ee e e s ue ea bt se e et e e se e oot s aeta b e e se e oot sa s ea bt se e oot saseab e ee e em e satcab et se e et satea bt e ea e e b sat et et ea e e s b sanenbeeaneeneesabenaneaneens 4G.13.20000
GEAR SHIFTING ..ottt ettt ettt sttt ettt sttt st sue sttt ee e e s ae et e be e et e e se e oot s astat e se e oot sa s ea bt se e oo satea ket ee e et sateab et ee e et satea bt e sa e e bt sateab et ea e e s b satenbeeaneeneesabenuneaneens 4G.13.20000

4G.13.20000
4G.13.20000

HYDRAULIC BRAKING SYSTEM
PARKING BRAKE

COLLECTION TANK.... 06255073.A
DRIVER'S CAB
CAB FRAME / WINDSCREEN. ...ttt sttt ettt sttt sttt et sh bt et s h e eb e ea bt e st e et eh e e be s st st et ea bt s he bt ea e s he bt et e ehea bt eaeeb e eb e ohtas e et ea b eb e e b b st 10 et ea b e s he bt ee e sheab e e bt sh e ebeehbab e et eatebeenteneeneen 4G.14.20000
CAB ..ttt ettt et sttt et sttt et e be s a e e bt Se e ea e na e e bt Se et sa s et ee e e bt Sa s b et Sa e e S ue S b bt b€ Sae ea e sas e bt ee e e S asea bt ee e e sat bt ee e e s bt ea bt b ettt sae e etn e er e st e nan e 4G.14.20000
CAB MIRROR SUPPORT 4G.14.20000
DRIVER'S CAB WINDSCREEN WIPER 4G.14.20000
DRIVER'S CAB ROOF 4G.14.20000
DRIVER'S CAB ROOF / FAN. ..ottt sttt sttt sttt et ettt et ea e st et ea e s 4ot o2 e s 4ttt o2 e s 4 ea bt eae s bt eb e ea b bt et e et eb e eabea st 1t e b ea st e he b€ et e shea bt e a eh e eb e e e tb e et e ateh e e b em bt a0 e b ea bt et e b ea bt sbenbeebesetbeentsanebeen 4G.14.20000

HEADLAMP COMPONENTS ...ttt ettt ettt b et e st st sas bt se e e b s atea bt e ee e et sat ettt ea e e s ue sat et et et e e saeea b eree e eb e e ne e et sa s ea b et se e et sat ettt ea e e sae sabeabe e eheesatembeaseebeesatebesaneeneeeaee 16037017.A



Section: CAB

ECTRON 5530
Ref: 4G.13.20000

DRIVING SEAT

Fig. P/n QTY Name

Notes:

[ECTRON 5530]

1 16002287 1 plate

2 16004430 1 platform

3 16051186 1 platform

4 01138843 8 screw m 10 x 30

5 01107165 10 washer 10.5

6 06209768 14 nut m 10, d985

7 01112429 8 screw m 10 x 30, d933
8 06515741 4 bearing block

9 06518458 2 bracket

10 06240287 4 rubber mount @ 14/ @ 40 x 40
11 06515740 4 bushing 20x57

12 06214206 4 washer 13.2

13 01111545 4 screw m12x90 d931
14 06209769 8 nut m 12, d985

15 01112529 2 screw m 12 x 30, d933
16 01102801 2 washer 12

17 06214210 2 washer 13 x 40 x 5.0, zn
18 16005057 1 lining

19 01114357 6 nut m 6, d985

20 01107158 2 washer 6.6, d125

21 04340474 1 plug

22 01103316 8 screwm 6 p.1.0x 16
23 16004861 1 cap

24 01102795 3 ring 4.3

25 01173052 3 screwm4 x 10

26 01102797 4 washer 6, d128

27 06214189 4 washer 6.4

28 06546334 1 guard

29 06521382 1 climbing steps

30 06210018 2 pin

31 01106404 2 split pin

32 01106447 2 split pin 4 x 20

33 06543591 1 rope

34 01112275 2 screw m 6x35 d933

35 06515685 1 terminal

36 06214192 1 washer 8.4

37 01106404 1 split pin

38 16006233 1 contact surface

39 01133726 1 washer 13

40 06214192 1 washer 8.4 12
41 01104944 1 nut m 8, d985



ECTRON 5530

Section: CAB Ref: 4G.13.20000
DRIVING SEAT
Fig. P/n QTY Name
42 01137624 1 screw m 8 x 25
43 01102800 4 washer 10.2
44 06513032 1 extension 200 MM
w
45 01112529 2 screw m 12 x 30, d933
w
46 01133726 2 washer 13
w
47 06209768 2 nut m 10, d985
w
48 06209768 nut m 10, d985
49 01101846 2 screw m 10 x 70, d933
50 16051184 1 bellows
51 16051050 1 handrail

272



ECTRON 5530

Section: CAB Ref: 4G.13.20000
STEERING COLUMN

Fig. P/n QTY Name

Notes:

POSNR.42-49 ONREQUEST THROUGHTUT MONITOR IMPLEMENT
[ECTRON 5530]

1 16052078 1 steering wheel

2 06256102 1 grip

3 04395210 1 plug DEUTZ-FAHR

4 01138932 1 nutm 18 p.1.5

5 01102804 1 spring washer al8 d128
6 06214475 shim 25x35x0,3

6.1 06214477 washer 25 x 35x 1.0
6.2 06214588 washer 25x35x2

7 16003909 1 ring

8 06215801 4 flange eb 25

9 01145513 2 bearing 25

10 01179541 2 screw

11 01104944 10 nut m 8, d985

12 16003916 1 mandrel

13 01107737 1 ring 25 x 1,2 d471

14 06261071 1 constant-velocity joint
15 01112322 2 screw m 8 p.1.25 x 20
16 01107163 2 washer 9, d126

17 01112350 2 screw m 8 x 35

18 16003917 1 shaft

19 16007360 1 valve

20 16006937 1 panel

21 01173052 4 screwm4 x 10

22 01102795 4 ring 4.3

23 06544838 1 lever

24 06214206 1 washer 13.2

25 06214229 1 washer 21 x 32 x 2.0
26 16021712 1 steering column

27 16025809 1 rail

28 06207554 1 screw m 12 x 25

29 01103786 2 screw m 10 x 20

30 01107165 14 washer 10.5

31 06283060 2 bushing

32 06209768 6 nut m 10, d985

33 01112333 4 screw m 8 x 25, d933
34 06214192 8 washer 8.4

35 01112407 4 screw m 10 x 20, d933
36 01102800 4 washer 10.2

37 16033574 1 valve 12

BDI15



ECTRON 5530

Section: CAB Ref: 4G.13.20000
STEERING COLUMN
Fig. P/n QTY Name
38 16003746 1 plate
39 16027407 1 ashtray
40 01151385 2 screw m 3.5x 9.5
41 16050896 1 bracket
42 16025185 1 bracket
W
43 01112264 2 screw m 6 x 20, d933
W
44 01107158 2 washer 6.6, d125
W
45 01114357 2 nut m 6, d985
W
46 16031680 1 lining sx/lh/li
L/W
47 16031681 1 lining dx/rh/re
R/W
48 16025193 1 small plate
W
49 01173052 8 screwm4 x 10
W
50 01112418 4 screw m 10 x 25, d933

2/2



ECTRON 5530

Section: CAB Ref: 4G.13.20000
DRIVER'S SEAT
Fig. P/n QTY Name
Notes:
[ECTRON 5530]
1 16026567 1 seat
STANDARD EQUIPMENT
2 04418264 1 backrest
3 04418263 1 padding
4 04418343 .4 1 guard
5 04311768 1 spring
6 04350980.4 1 shock absorber
7 16026569 1 driver's seat
W/G7-15
AIR SUSPENSION
8 04424479 1 support
w
9 04418264 1 backrest
w
10 04418284 .4 1 armrest
w
11 04418263 1 padding
w
12 16031515 1 guard M 5650
w
13 04401402.4 1 seat springs
w
14 04418241 1 shock absorber M 5650
w
15 04401404.4 1 compressor M 5650
w
16 06527000 1 cable harness
w
17 06526998 1 electric cable
w
18 06526996 1 electric cable
w
19 04418242 1 actuator

20 04402579 1 tube



ECTRON 5530

Section: CAB Ref: 4G.13.20000
GEAR SHIFTING
Fig. P/n QTY Name
Notes:
[ECTRON 5530]
1 16001838 1 knob
- 6052
1.1 16054727 1 knob PVC
+ 6053
2 01136968 1 pin
3 16000680 1 tube
4 16000671 1 bearing
5 16000675 1 vent
6 01107724 1 circlip
7 01107746 2 circlip
8 01111308 1 screw m 10 x 50
9 01102659 1 nut m 10, d934
10 16000676 1 pin
11 01115457 1 pin
12 01157314 1 grub screw 3,5x36 d1481
13 16000674 1 pin
14 01127748 4 joint as16 d71802
15 01102659 4 nut m 10, d934
16 16051202 1 rod
17 16051041 2 guard
19 16051203 1 rod
20 16034154 1 square
27 28 - 6052
@ ’ 20.1 16049798 1 square
=22 +6053
21 01112322 6 screw m 8 p.1.25 x 20
30 g_[ 22 01104944 14 nut m 8, d985
23 cTA 23 01174909 disc 8,5x22x2,5
29 $ 24 01103863 1 screw m10x45 d933-10
25 06519181 1 pin
25.1 01107165 1 washer 10.5
26 01139401 1 nut m10 d934-10
27 06564092 2 bush
28 06546300 2 plate
29 16000677 1 pin
30 01112333 8 screw m 8 x 25, d933
31 16000678 1 lever
32 01157307 1 grub screw
33 01115444 1 pin
34 16000692 1 bearing block 12
35 16000681 1 lever



ECTRON 5530

Section: CAB Ref: 4G.13.20000
GEAR SHIFTING

Fig. P/n QTY Name

36 06215704 1 bushing 20 x 23 x 25

37 06214229 1 washer 21 x 32 x 2.0

38 01122072 1 split pin 5x32 d94

39 01102800 2 washer 10.2

40 01102659 2 nutm 10, d934

41 16000660 1 bellows

42 16004474 1 console

2/2



ECTRON 5530

Section: CAB Ref: 4G.13.20000
GEAR SHIFTING
Fig. P/n QTY Name
Notes:
[ECTRON 5530]
1 01112264 4 screw m 6 x 20, d933
2 01107158 washer 6.6, d125
3 01141527 4 flange
4 06518462 1 ball
5 06546269 1 square
6 01112429 5 screw m 10 x 30, d933
7 01102800 2 washer 10.2
8 01107165 washer 10.5
9 01114357 6 nut m 6, d985
10 06545805 1 shaft
11 01112439 2 screw m 10 x 35, d933
12 06519181 1 pin
12.1 01107165 1 washer 10.5
13 01103863 2 screw m10x45 d933-10
14 01139401 2 nut m10 d934-10
16 06564092 2 bush
17.1 16054750 1 plate

+ 6053
18 06546300 1 plate
19 06209768 5 nut m 10, d985
20 06546349 1 screw m 12 x 45 10.9
21 01125801 1 nut m12 d934-10
22 06545587 1 lever
23 06546247 1 square
24 06519285 1 ball
25 06215517 1 spring 2.1 x 17 x 138
26 01106458 1 split pin 4 x 40
27 01112275 1 screw m 6x35 d933
28 01112813 1 nut m 6
29 16001927 1 lever
30 16001930 1 shaft

- 6052

1/1



